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FCC ID: YY5YZ9600

@ NS Technology Co., Ltd.

Applicant: Shenzhen Toopo Electronic Co.,Ltd
Address: Baigong’ao Industrial Zone,Xikeng New Village,GuanLan Town,
Bao'an District,Shenzhen City,Guangdong Province,China

Manufacturer: Shenzhen Toopo Electronic Co.,Ltd
Address: Baigong’ao Industrial Zone,Xikeng New Village,GuanLan Town,
Bao'an District,Shenzhen City,Guangdong Province,China

E.U.T: Wireless Module

Model Number: YZ9600

Trade Name: TOOPO Operating Frequency: 2403MHz~2479MHz

Date of Receipt: Nov. 9, 2010 Date of Test: Nov. 9,~ Nov. 12, 2010

Test Specification: FCC Part 15 Subpart C: July. 10, 2008
ANSI C63.4:2003

Test Result: The equipment under test was found to be compliance with the requirements of
the standards applied.

Issue Date: Nov. 15,2010

Tested by: Reviewed by: Approved by:
Jode Jode ot )
Jade/ Engineer Jade Yang / Supervisor Chris Du / Manager
Other Aspects:
None.

Abbreviations: OK/P=passed fail/F=failed n.a/N=not applicable E.U.T=equipment under tested

This test report is based on a single evaluation of one sample of above mentioned products It is not permitted to be
duplicated in extracts without written approval of NS Technology Co., Ltd.
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FCC ID: YY5YZ9600

1. GENERAL PRODUCT INFORMATION

1.1. Product Function
Details please refer to Technical Construction Form and User Manual.

1.2. Description of Device (EUT)

E.U.T. . Wireless Module

Model No. : ' YZ9600

Operating Frequency : 2403~2479MHz

Number of Channels . 77 channels

Type of Modulation . GFSK

Antenna Type . Integral

System Input Voltage : DC 5V from PC input AC 120V/60Hz

Temperature Range(Operatlng) 0~+40C

1.3. Independent Operation Modes
The basic operation modes are:
141.CH1 TX2403MHz ANT1
1.4.2.CH38 TX2440MHz ANT1
1.4.3.CH77 TX2479MHz ANT1
144.CH1 TX2403MHz ANT2
1.45.CH38 TX2440MHz ANT2
1.4.6. CH77 TX2479MHz ANT2

1.4. Test Supporting System

1.4.1. PC
Model Number . BP2PM2X
Serial Number ;12400120329
Manufacturer : Dell
Adapter : M/N:DA90PE1-00

I/P:AC 100~240V 1.5A

O/P: DC 19.5V 4.62A

AC Line: Unshielded, Detachable, 1.0m
DC Line: Unshielded, Detachable, 1.5m

1.4.2. Earphone

Model Number ;. TP-801
Manufacturer : TOOPO
USB Cable : Unshielded, Detachable, 1.5m
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FCC ID: YY5YZ9600

2. TEST SITES

2.1. Test Facilities

EMC Lab : Accredited by TUV Rheinland, Germany
Date of registration: July 28, 2003

Accredited by CNAS, China
Registration No.: L1744
Date of registration: November 25, 2004

Accredited by Intertek ETL SEMKO
Registration No.: TMP-013
Date of registration: June 11, 2005

Accredited by TUV/PS, Hong Kong
Date of registration: December 1, 2005

Accredited by ATCB, USA
Date of registration: August 3, 2006

Accredited by VCCI, Japan

Member No.:2115

Registration No.: R-2527, R-3012 & C-2770
Date of registration: March 23, 2007

Accredited by FCC, USA
Registration No.: 502831
Date of registration: February 9, 2009

Accredited by Industry Canada
Registration No.: 5936A
Date of registration: March 4, 2009

Accredited by American Association for Laboratory
Accreditation (A2LA), USA

Certificate No.: 2951.01

Date of registration: March 31, 2010

Name of Firm : NS Technology Co., Ltd.

Site Location : Chenwu Industrial Zone, Houjie Town, Dongguan City,
Guangdong, China
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FCC ID: YY5YZ9600
2.2. List of Test and Measurement Instruments
2.2.1.For conducted emission at the mains terminals test
Equipment Manufacturer Model No. [Serial No. |Last Cal. |Next Cal.
EMI Test Receiver Rohde&Schwarz |[ESCS30 (100340 May 30,10 [May 30,11
Artificial Mains Network Rohde&Schwarz |[ESH2-Z5 (100071 May 30,10 (May 30,11
(AA”L'Jf;(C)'a' Mains Network ¢, oritsu KNW-407 [8-1579-1 [May 30,10 |May 30,11
RF Cable FUJIKURA 3D-2W 1844 Cable |May 2,10 |May 2,11
2.2.2.For radiated emission test (30MHz-1GHz)
Equipment Manufacturer Model No.  [Serial No. Last Cal. [Next Cal.
Spectrum Analyzer |Agilent E7405A MY45118807 May 30,10 [May 30,11
EMI Test Receiver |Rohde&Schwarz |[ESVS10 841431/004 May 30,10 [May 30,11
Bilog Antenna Schwarzbeck VULB 9168 [9168-160 Apr.27,10 [(Apr.27,11
10m Semi-anechoic 21.4m*12.1m
Chamber ETS-LINDGREN 8.8 NSEMCO006 May 2,10 (May 2,11
RF Cable IMRO IMRO-400 |10m Cable 1#10m|May 2,10 |May 2,11
RF Cable IMRO IMRO-400 |10m Cable 2#3m |May 2,10 |May 2,11
Signal Amplifier Agilent 8447D 2944A11174 May 2,10 [May 2,11
2.2.3.For radiated emission test(Above 1GHz)
Equipment Manufacturer {Model No. Serial No. Last Cal. [Next Cal.
Spectrum Analyzer |Agilent E7405A MY45118807 May 30,10 |May 30,11
Horn Antenna EMCO 3117 00062558 Jan. 19,09 |Jan. 19,11
Signal Amplifier |BURGEON |PEC-38-30M18G [NSEMCO001 May 31,09 (May 31,11
-12-SFF
RF Cable DRAKA MO06/25-RG102  [966Cable 3#24G |May 2,10 [May 2,11
2.2.4.For Band edge compliance and 20dB bandwidth test
Equipment Manufacturer |[Model No. Serial No. Last Cal. |Next Cal.
Spectrum Analyzer |Agilent E7405A MY 45118807 May 30,10 (May 30,11
Horn Antenna EMCO 3117 00062558 Jan. 19,09 |Jan. 19,11
Signal Amplifier  |BURGEON |PEC-38-30M18G [NSEMCO001 May 31,09 (May 31,11
-12-SFF
RF Cable DRAKA MO06/25-RG102  |966Cable 3#24G |May 2,10 [(May 2,11

NS Technology Co., Ltd.
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FCC ID: YY5YZ9600

3. TEST SET-UP AND OPERATION MODES

3.1. Principle of Configuration Selection

The equipment under test (EUT) was configured to measure its highest possible radiated
level. The test modes were adapted accordingly in reference to the Operating Instructions.

3.2. Block Diagram of Test Set-up

System Diagram of Connections Between EUT and Simulators

Mic

AC Mains «— PC Earphone | )1

(EUT : Wireless Module)

3.3. Test Operation Mode and Test Software
Refer to clause 1.4

3.4. Special Accessories and Auxiliary Equipment

None.

3.5. Countermeasures to Achieve EMC Compliance
None.
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FCC ID: YY5YZ9600

4. TEST SUMMARY

Test items and result lists

No. Item Standard Results

. .. FCC Part15C: 15.209
1 Conduction Emission Test ANSI C63.4-2003 PASS

) . FCC Part15C: 15.249
2 Radiated Emission Test ANSI C63.4-2003 PASS

3 Band Edge Compliance Test FCC Part15: 15.249 PASS

4 20dB Bandwidth Test FCC Part 15: 15.215 PASS

Note: N/A is an abbreviation for Not Applicable.
In the test, ,the EUT was outside of the headphone.
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FCC ID: YY5YZ9600
5. EMISSION TEST RESULTS

5.1. Conducted Emission at The Mains Terminals Test

RESULT . Pass

Test procedure . FCC Part 15 Subpart C

Frequency range :  0.15~30MHz

Test Site : Shielded Room

Limits . FCC Part 15 Subpart C

Test Setup

Date of test : Nov. 10, 2010

Model No. . Wireless Module

Input Voltage . DC5V from PC input AC 120V/60Hz
Operation Mode :  TX Mode

The EUT was put on a wooden table which was 0.8metre high above the ground and
connected to the AC mains through a Artificial Mains Network (A.M.N). The mains
lead in excess of 1 m separating the EUT from the AMN was folded at the cable

centre into a bundle no longer than 0.4 m.

The EUT was kept 0.4m from any other earthed conducting surface. Both sides of AC
line were checked to find out the maximum conducted emission levels according to the
test procedure during conducted emission test.

The bandwidth of the test receiver (R&S ESCS30) was set at 9 kHz.

The frequency range from 150 kHz to 30 MHz was investigated.

The test data of the worst case condition(s) was reported on the following page.

Note: Test uncertainty: +2.54dB at a level of confidence of 95%.:
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NS Technology

FCC ID: YY5YZ9600

Chenwu Industrial Zone,Houjie Town,
Dongguan, Guangdong, China
Tel:+86-769-55935656
Fax:4+86-769-585291080

Data:

a0

0 Lewvel (dBu\/)

File: i844pc-2a4192bhe'344 data'Conduction' T\ Toopo.EMI {56}

Date: 2010-11-10 Time: 17:06:01

FCC PART 15C QP

FCC PART 15C AV

35 i 4
4 T 1
i
-10
JA5 .2 5 1 2 5 10 20 30
Trace: Frequency (MHz)
Test 3ite 44 Shielded Room
Limit FCC PART 15C QP LIZN Phase:NEUTRAL
EUT Wireless Module
Power DC 5V From PC Input AC 120V/60H=
M/ TZ9e00
Test Engineer Jade
Cormnent Tenwp:25.3'C  Humi:55% Press:101.51kPa
Test Mode TZ Mode
Emis=sion
Fredq. Level Limits Margin Remark
[MH=) [dBuv) [dBuv) (dB)

1 0.1s8 28.98 Lg4.z28 25.30 lrerage

2 0.1s8 32.50 64,28 31.78 QF

3 0.31 Z27.80 50.06 2Z.Z26 Lverage

4 0.31 31.90 60.06 Z8.18 QF

5 0.49 Z6.24 46,10 19.56A Lverage

[ 0.49 35.60 56,10 z0.50 QF

7 0.95 Z6.85 46,00 19.15 Lverage

=1 0.95 Z28.20 56.00 zZ7.80 QF

= 1.42 24.71 46,00 21.29 Lverage

10 1.42 Z6.60 56.00 Z9.40 QF

11 4,85 21.94 56.00 34.06 Peak

12 4,85 26.30 56.00 29.70 QF
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NS Technology

FCC ID: YY5YZ9600

Chenwu Industrial Zone,Houjie Town,
Dongguan, Guangdong, China
Tel:+836-769-855935656
Fax:+36-769-835591080

Data: 52
0 Level {(dBul)

File: t8&44pc-9ad 192bhc'844 data'Conduction'T\Toopo.EMI (56)

Date: 20110-11-10 Time: 17:08:02

35

+/

FCC PART 15C QP

FCC PART 15C AV

L. 4
g 17 1
LT 5 1 2 5 10 20 30
Trace: Frequency {MHz)
Te=zt 3Zite 44 Zhielded Roaom
Limit FCC PART 15C QF LISN Phase:LINE
EUT Wireless Module
Power DC 5V Frowm PC Input AC 120V/60HE
MM TESE00
Test Engineer Jade
Connent Temp:25.3'C  Humi:55% Press:101.51kPa
Te=zt HMaode TX HMaode
Emission
Fredq. Lewvel Limits Margin FRemark
[MH=z) [dBuv) [dBuV) (dBE)

1 0.18 3z2.40 61.28 31.88 QP

2 0.18 z7.99 54.28 Z6.29 Lverage

3 0.31 Z2z2.81 E0.06 27.25 Lyerage

4 0.31 Z28.20 60.06 31.86 QF

5 0.49 23.25 45.10 Z2.85 Lyerage

6 0.49 Z26.10 S56.10 30.00 QF

7 0.9z ZB.27 45.00 19.73 Iverage

g 0.9z 34.40 S6.00 21.60 QF

9 2.16 z4.41 45.00 z1.59 Iverage

i0 Z2.16 26.30 E&.00 29.70 QFp

11 4.07 Z6.83 45.00 19.17 Iverage

1z 4.07 25.40 E6.00 27.60 QP
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FCC ID: YY5YZ9600
5.2. Radiated Emission

5.2.1. Test limits
1) FCC part 15C section 15.209
2) FCC part 15C section 15.249(a)

5.2.2. Test procedure
The EUT was placed on a turn table which was 0.8 meter above ground. The turn table

can rotate 360 degrees to determine the position of the maximum emission level. The
EUT was set 3 meters away from the receiving antenna which was mounted on a antenna
tower. At the frequency band of 30MHz to 1GHz,The measuring antenna moved up and
down to find out the maximum emission level. It moved from 1 to 4 m for horizontal and
vertical polarizations. The broadband antenna (calibrated by dipole antenna) was used as
a receiving antenna. At the frequency band of 1GHz to 10GHz, The measuring antenna
moved from 1 to 4 m for horizontal and vertical polarization. The horn antenna was used

as a receiving antenna.

The resolution bandwidth and video bandwidth of the test receiver was 120 kHz and

300kHz for Quasi-peak detection at frequency below 1GHz.

The resolution bandwidth and video bandwidth of the test receiver was1MHz and 1MHz

for Peak detection at frequency above 1GHz.

For Average measurement at frequency above 1GHz.The resolution bandwidth of the test
receiver was 1MHz ; due to the shortest pulse width T is 116us, according the video
bandwidth should not smaller than 1/T,so the video bandwidth is 10Hz.

In 18GHz to 25GHz, The EUT was checked by Horn ANT . But the test result is

background.

The EUT position(X. Y. Z) were checked and worse case was happened in Y position.
So Y position was chose for find measurement.
The EUT was tested in Chamber Site.

5.2.3.Test Setup Diagram
5.1.3.1. Frequency range: 30MHz-1000MHz

g NS Technology Co., Ltd. Report No. NSE-F 10115464 Page 12 of 60



1-4m

v

5.1.3.2. Frequency range: 1 GHz -25GHz

FCC ID: YY5YZ9600

Receiver

0.8m

Receiver

NS Technology Co., Ltd.
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FCC ID: YY5YZ9600

Chentmua Industrial Zone,Houjie Townh,
Dongguan, Guangdong, China

NS Technology Tel:1B6-769-85935656

Fax:+856-769-85991080

Data: 45 File: D:'Radiation data‘T'Toopo.EMI (110)
0 Level {dBuVim) Date: 2010-11-11 Time: 18:25:54

FCC PART15C

-

so—!
2 i [JJWVWS W

30 224, 418. 612, 806. 1000
Frequency (MHz)
Test Lite : 10w Chanber
Limit : FCC PARTIS C
Di=. / Ant. T 3m 25758-3 Ant. Pol.: HORIZONTAL
EUOT t Wireless Module
NN : YZSg00
Fower : DC 5V From PC Input AC 120V/60Hz
Test Engineer : Jade
Corne ht ! Temp:25.3'C Humi:55% Perss:101.51kPa
Test Mode : T Mode ANTI1
Emi=s=ion Ant. Cable
Fredq. Lewvel Limits HMargin Reading Factor Loss Remark
{MH=z) [(dBuW/m)] [(dBuV/m) [dBE) [clBuv) {dB/Sm) (B

1 30.00 Z2.20 40,00 17.80 0.862 Z1.00 0,58 QF

Z2 125.94 Z23.57 435 .50 19.95 10.41 11.96 1.:20 QF

3 Z2Z56.98 26.58 46,00 19.4- 12.08 12.78 1.72 QF

4 375.23 31.34 46,00 14,66 13.3¢6 15.858 .10 QF

5 475.14 27.81 46,00 15.1%9 T.35 15.08 &2.38 QF

g T95.24 32.57 46,00 15.43 T.26 Z2.14  3.17 QF
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FCC ID: YY5YZ9600

Chentmua Industrial Zone,Houjie Townh,
Dongguan, Guangdong, China

NS Technology Tel:1B6-769-85935656

Fax:+856-769-85991080

Data: 46 File: D:'Radiation data‘T'Toopo.EMI (110)
0 Level {dBuVim) Date: 2010-11-11 Time: 18:28:03

FCC PART15C

-

30 224, 418. 612, 806. 1000
Frequency (MHz)
Test Lite : 10w Chanber
Limit : FCC PARTIS C
Di=. / Ant. T 3m 25758-3 Ant. Pol.: VERTICALL
EUOT t Wireless Module
NN : YZSg00
Fower : DC 5V From PC Input AC 120V/60Hz
Test Engineer : Jade
Corne ht ! Temp:25.3'C Humi:55% Perss:101.51kPa
Test Mode : T Mode ANTI1
Emi=s=ion Ant. Cable
Fredq. Lewvel Limits HMargin Reading Factor Loss Remark
{MH=z) [(dBuW/m)] [(dBuV/m) [dBE) [clBuv) {dB/Sm) (B

1 30.00 29.35 40,00 10. 67 775 Z21.00 0O.58 QF

2 135.75 Z3.25 435 .50 Z0.25 9.89 12.12 1.24 QF

3 378.23 27.28 46,00 15.7=2 9.30 15.88 Z.10 QF

4 475,23 29,62 46,00 16.358 9,20 15.05 2.37 QF

5 509.18 29.85 46,00 16.17 S5.74 15.60 .49 QF

g T95.24 31.5¢6 46,00 14.44 6.25 Z2.14  3.17 QF
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FCC ID: YY5YZ9600

Chentmua Industrial Zone,Houjie Townh,
Dongguan, Guangdong, China

NS Technology Tel:1B6-769-85935656

Fax:+856-769-85991080

Data: 47 File: D:'Radiation data‘T'Toopo.EMI (110)
0 Level {dBuVim) Date:; 2010-11-11 Time: 18:34:27

FCC PART15C

-

4 ; M
3
2
0 30 224, 418. 612, 806. 1000
Frequency (MHz)
Test Lite : 10w Chanber
Limit : FCC PARTIS C
Di=. / Ant. T 3m 25758-3 Ant. Pol.: HORIZONTAL
EUOT t Wireless Module
NN : YZSg00
Fower : DC 5V From PC Input AC 120V/60Hz
Test Engineer : Jade
Corne ht ! Temp:25.3'C Humi:55% Perss:101.51kPa
Test Mode : T Mode ANTZ
Emi=s=ion Ant. Cable
Fredq. Lewvel Limits HMargin Reading Factor Loss Remark
{MH=z) [(dBuW/m)] [(dBuV/m) [dBE) [clBuv) {dB/Sm) (B
1 31.94 Z0.75 40,00 1927 0.34 19.80 0.59 QF
2 135.75 15.68 435 .50 Z24.8:2 5.32 12.12 1.24 QF
3 247.28 24,35 46,00 21.65 10,63 12.02 1.70 QF
4 375.23 258.39 46,00 17.461 10.41 15.858 .10 QF
5 507.:z24 Z6.37 46,00 19.63 5.31 15.58 &.48 QF
g T95.24 32.58 46,00 15.4: T.a27 Z2.14  3.17 QF
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FCC ID: YY5YZ9600

Chentmua Industrial Zone,Houjie Townh,
Dongguan, Guangdong, China

NS Technology Tel:1B6-769-85935656

Fax:+856-769-85991080

Data: 48 File: D:'Radiation data‘T'Toopo.EMI (110)
0 Level {dBuVim) Date: 2010-11-11 Time: 18:36:11
FCC PART15 C
-wlB
T
]
4 5
1 3 W
2
0 30 224, 418. 612, 806. 1000
Frequency (MHz)
Test Lite : 10w Chanber
Limit : FCC PARTLS C
Di=. / Ant. HECH ] 25758-3 Ant. Pol.: VERTICAL
EUOT t Wireless Module
NN : ¥Z9g00
Fower : DC 5V From PC Input AC 120V/60Hz
Test Engineer : Jade
Corne ht ! Temp:25.3'C Humi:55% Perss:101.51kPa
Test Mode : T Mode ANTZ
Emi=s=ion Ant. Cable
Fredq. Lewvel Limits HMargin Reading Factor Loss Remark
{MH=z) [(dBuW/m)] [(dBuV/m) [dBE) (dBuVv) {dB/Sm) (dBE]
1 135.73 Z24.47 43 .50 19.03 11.11 1z.12 1.24 QF
2 252.13 Z0.17 45,00 Z25.83 5.86 1z.60 1.71 QF
3 376.29 25.61 465.00 Z20.39 7.76 15.76 Z.09 QF
4 509.18 29.20 45,00 16.80 8.11 15.60 2.49 QF
5 730.34 258.39 45,00 17.61 Z.63 ZZ2.80 2.98 QF
6 795.24 31.68 45,00 14,32 6.37 ZZ2.14 3.17 QF
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NS Technology

FCC ID: YY5YZ9600

Chentmua Industrial Zone,Houjie Townh,
Dongguan, Guangdong, China
Tel:+56-769-8359535656
Fax:+56-769-8359910580

Data: 51
Level {dBuVim)

File: D:'Radiation data‘T'Toopo.EMI (110)

Date: 2010-11-11 Time: 19:08:36

120
FCC PART 15 2.4GPK
-GiE
60 3
?MM \(VW»“MW
01000 4400. T800. 11200. 14600. 18000
Frequency (MHz)
Test Lite 10m Chardber
Limit FCC PART 15 2.4GPE
Di=. / Ant. 3o 3117 Ant. Pol.: VERTICALL
EUOT Wireless Module
NN Yz9400
Fower DC 5V From PC Input AC 120V/60Hz
Test Engineer Jade
Corne ht Temp:25.3'C Humi:55% Perss:101.51kPa
Test Mode T CH1 2403MHz ANTI1
Emi=s=ion Ant. Cable
Fredq. Lewvel Limits HMargin Reading Factor Loss Remark
{MH=z) [(dBuW/m)] [(dBuV/m) [dBE) [clBuv) {dB/Sm) (B
1 2405.00 95.61 1i14.00 15.39 61.88 31.50 2.23 Peak
Z §0gs9.00 55.15 74,00 Z0.85 15.59 36.98 Z.58 Peak
312424.00 56.93 74 .00 17.07 14.11 39.97 2.85 Peak
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NS Technology

FCC ID: YY5YZ9600

Chentmua Industrial Zone,Houjie Townh,
Dongguan, Guangdong, China
Tel:+56-769-8359535656
Fax:+56-769-8359910580

Data: 52
Level {dBuVim)

File: D:'Radiation data‘T'Toopo.EMI (110)

Date: 2010-11-11 Time: 19:10:40

120
FCC PART 15 2.4GPK
-GaIB
60
quwmw
01000 4400. T800. 11200. 14600. 18000
Frequency (MHz)
Test Lite 10m Chardber
Limit FCC PART 15 2.4GPE
Di=. / Ant. 3o 3117 Ant. Pol.: HORIZONTAL
EUOT Wireless Module
NN Yz9400
Fower DC 5V From PC Input AC 120V/60Hz
Test Engineer Jade
Corne ht Temp:25.3'C Humi:55% Perss:101.51kPa
Test Mode T CH1 2403MHz ANTI1
Emi=s=ion Ant. Cable
Fredq. Lewvel Limits HMargin Reading Factor Loss Remark
{MH=z) [(dBuW/m)] [(dBuV/m) [dBE) [clBuv) {dB/Sm) (B
1 2405.00 95.75 1i14.00 15.27 &2.00 31.50 2.23 Peak
Z 7355.00 51.05 74,00 Z2.97 11.87 36.85 2.53 Peak
312424.00 52.91 74 .00 21.09 10.09 39.97 2.85 Peak

NS Technology Co., Ltd.
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NS Technology

FCC ID: YY5YZ9600

Chentmua Industrial Zone,Houjie Townh,
Dongguan, Guangdong, China
Tel:+56-769-8359535656
Fax:+56-769-8359910580

Data: 53
Level {dBuVim)

File: D:'Radiation data‘T'Toopo.EMI (110)

Date: 2010-11-11 Time: 19:08:36

120
60
FCC PART 15 2.AGAV
- -GilB
" =
01000 4400. T800. 11200. 14600. 18000
Frequency (MHz)
Test Lite 10m Chardber
Limit FCC PART 15 2.4GAV
Di=. / Ant. 3o 3117 Ant. Pol.: VERTICALL
EUOT Wireless Module
NN Yz9400
Fower DC 5V From PC Input AC 120V/60Hz
Test Engineer Jade
Corne ht Temp:25.3'C Humi:55% Perss:101.51kPa
Test Mode T CH1 2403MHz ANTI1
Emi=s=ion Ant. Cable
Fredq. Lewvel Limits HMargin Reading Factor Loss Remark
{MH=z) [(dBuW/m)] [(dBuV/m) [dBE) [clBuv) {dB/Sm) (B
1 2405.00 §9.26 94,00 4.74 55.53 31.50 2.23 bverage
Z §0gs9.00 44,15 54.00 9.85 4.59 36.98 Z.58 brerage
312424.00 45,93 54 .00 5.07 3.11 39.97 2.85 byrerage
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NS Technology

FCC ID: YY5YZ9600

Chentmua Industrial Zone,Houjie Townh,
Dongguan, Guangdong, China
Tel:+56-769-8359535656
Fax:+56-769-8359910580

Data: 54
Level {dBuVim)

File: D:'Radiation data‘T'Toopo.EMI (110)

Date: 2010-11-11 Time: 19:10:40

120
60
FCC PART 15 2.AGAV
k! -GilB
2
01000 4400. T800. 11200. 14600. 18000
Frequency (MHz)
Test Lite 10m Chardber
Limit FCC PART 15 2.4GAV
Di=. / Ant. 3o 3117 Ant. Pol.: HORIZONTAL
EUOT Wireless Module
NN Yz9400
Fower DC 5V From PC Input AC 120V/60Hz
Test Engineer Jade
Corne ht Temp:25.3'C Humi:55% Perss:101.51kPa
Test Mode T CH1 2403MHz ANTI1
Emi=s=ion Ant. Cable
Fredq. Lewvel Limits HMargin Reading Factor Loss Remark
{MH=z) [(dBuW/m)] [(dBuV/m) [dBE) [clBuv) {dB/Sm) (B
1 2405.00 §59.14 94,00 4.56 55.41 31.50 2.23 bverage
Z 7355.00 45.035 54.00 10.97 3.67 36.85 2.53 brerage
312424.00 456.91 54 .00 7.09 4.09 39.97 2.85 byrerage
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NS Technology

FCC ID: YY5YZ9600

Chenwvu Industrial Zone,Houjie Town,
Dongguan, Guangdong, China
Tel:+56-769-55935656
Fax:+56-769-55991050

Data: 55 File: Dx'Radiation data'T'Toopo.EMI {110}
120 Lewvel {dBuV/im) Date: 2010-11-11 Time: 19:14:38
FCC PART 15 2 4GPK
-GdB
G0

HWMW

01000 4400. 7800, 11200. 14600, 18000
Frequency {MHz)
Test Site 10w Chamber
Limit FCC PART 15 2.4GFPE
Iis. / Ant. 3m 3117 Ant. Pol.: HORIZONTAL
EUT Wireless HModule
MM TZ9e00
Power DC 5V From PC Input AC 120V/60H=
Test Engineer Jade
Comment Tewp:25.3'C Humi:55% Perss:101.51kPa
Test Mode TX CH35 Z440MH=z ANT1
Emi==sion Ant. Cahle
Fred. Lewvel Limit=s Margin Reading Factor Laoss Femark
(MHz) (dBuV/m) (dBuv/m) (dE) [dBuv) [dE/ 1) [dE])
1 Z2440.00 a5.4z2 114.00 15.55 61.65 31.54 Z.23 Peak
Z 8035.00 57.52 74 .00 16.45 17.95 36.99 Z.58 Peak
312115.00 59.37 74 .00 14.63 16.69 39.85 Z.83 Feak
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NS Technology

FCC ID: YY5YZ9600

Chenwu Industrial Zone,Houjie Town,
Dongoguan, Guangdohg, China
Tel:+86-769-85935656
Fax:+86-769-55991080

Data: 56 File: D'*Radiation data'T'Toopo.EMI {110}
120 Level (dBuv/inm) Date: 2010-11-11 Time: 19:16:16
FCC PART 15 2.4GPK
-GiB
60
M W WSWW
0

1000 4400, 7800.

11200, 14600. 18000

Frequency (MHz)

Test Fite 10m Chatmber

Limit : FCC PART 15 Z.4GPE

Li=. / int. o3m 3117 Pol.: VERTICAL
EUT 1 Wireless Module

M/N : ¥Z9600

Power : DC 5V From PC Input AC 120V/60H=

Test Engineer Jade

Comrnent Temp:25.3'C Humi:55% Perss:101.51kFa

Test Mode TX CH38 Z440MHz ANT1
Emission Lnt. Cahle
Fredq. Lewvel Limits Margin Feading Factor Loss Femark
(MH=z) (dBuV¥/m) (dBuW/m) [dE) [dBuV) {AEm) (dE)
1 2440.00 94,97 114,00 19.03 61.20 31.54 2.23 Peak
2 81z3.00 EZ.48 74.00 z21.54 12.91 36.97 Z2.58 Peak
311945.00 53.55 74.00 Z20.45 11.01 39.72  2.82 Peak
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NS Technology

FCC ID: YY5YZ9600

Chenwu Industrisl Zone,Houjie Town,
Dongguan, Guangdong, China
Tel:+56-769-835935656
Fax:+56-769-35951080

Data: 57
Level {dBul//im)

File: D:'Radiation data'T'Toopo.EMI (110)

Date: 2010-11-11 Time: 19%:14:38

120
60
FCC PART 15 2. 4GAV
3 -6dlB
i
01000 4400. T800. 11200. 14600. 18000
Frequency {MHz)
Test Site 10 Chamber
Limit FCZ PART 15 2.4GAV
Dis. / Aint. ] 3117 Ant. Pol.: HORIZONTAL
EUT Mirele=s=s Module
M/ TZ96e00
Power DC 5V From PC Input AC 120V/60Hs
Test Engineer Jade
Contnent Temp:25.3'C Humi:55% Perss:101.51kFPa
Test HMode T CH38 Z440MHz ANT1
Emi=z=ion Ant. Cahble
Freq. Lewvel Limits Margin PBeading Factor Loss Bemark
(MHz) (dBuV/m) (dBuVim) [dE) [dBuV) {(dE /) [clB)
1 z440.00 59.24 94 .00 4.76 E55.47 31.54 Z2.23 hirerage
Z 8035.00 44,52 54,00 9.43 4,95 36.99 2.58 hsrerage
312115.00 47,37 54,00 G.63 4,69 39.85 2.83 brerage

NS Technology Co., Ltd.
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NS Technology

FCC ID: YY5YZ9600

Chenwu Industrial Zone,Houjie Town,
Dongguan, Guangdong, China
Tel:+86-769-85935656
Fax:486-769-35991080

Data: 58

Level {dBuvim)
120

File: Ix'Radiation data‘T'Toopo.EMI {110)

Date: 2010-11-11 Time: 19:16:16

60 FCC PART 15 2.4GAV
- -6dB
L
01000 4400. T800. 11200. 14600. 18000
Frequency (MHz)
Test 3ite 10w Chatber
Limit FCC PART 15 2.4GAV
Dis. / Ant. 3m 3117 Ant. Fol.: VERTICAL
EUT Wirele=s Module
M/M TZ9e00
Power DC 5V From PC Input AC 1Z20W/60Hz
Test Engiheer Jade
Comtrent Temp:25.3'C Humi:55% Perss:101.51kFPa
Test Mode TX CH35 Z440MH=z ANT1
Emission int. Cahle
Fredq. Lewvel Limits HMargin Reading Factor Loss Eemark
(MH=z) (dBuV/m) (dBuV/m) (dE) [dBuv) [ dE /1) [dE)
1 2440.00 g9.22 S4.00 4.78 55.45 il.54 E.Z3 Lyerage
2 81z23.00 44 .46 54 .00 Q.54 4.91 36.897 2.58 Lvrerage
311245.00 46.55 54.00 7435 4.01 39.72 0 2.82 Lrerage
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NS Technology

FCC ID: YY5YZ9600

Chenwu Industrial Zone,Houjie Town,
Dongouan, Guangdong, China
Tel:+56-769-83533 5656
Fax:+56-769-835391050

Data: 59 File: I:'Radiation data'T:Toopo.EMI (110}
120 Level (dBuv//im} Date: 2010-11-11 Time: 19:19:13
FCC PART 15 2.4GPK
-GalB
60 5
0 1000 4400, 7800, 11200, 14600, 18000
Frequency {(MHz)
Test Site 10w Chamber
Limit FCC PART 15 2.4GPE
Dis. / Ant. 3m 3117 Ant. Pol.: VERTICAL
EUT Wireless HModule
MM YZ9e00
Power DC 5V From PC Input AC 120V/60Hz
Test Engineer Jade
Corgnent Temp:25.3'C Hurwi:55% Perss:101.51kPa
Test Mode TX CH?? Z479MH=z ANT1
Ewmis=sion Ant. Cable
Fredq. Level Limit=s HMargin Reading Factor Loss Remark
(MHz (dBuW/m) (dBuV/m) [dE) [dBuv) {dE/to) (dE)
1 2479.00 a5.07 114.00 18.93 61.26 31.58 Z2.2Z3 Peak
2 8633.00 52 .54 74.00 21.16 13.:27 36.95 Z.62 Peak
311559.00 55.58 74.00 15.41 12.97 39.80 2.82 Peak
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NS Technology

FCC ID: YY5YZ9600

Chenyu Industrial Zone,Houjie Town,
Dongguan, Guanhgdong, Chins
Tel:+56-769-55935656
Fax:4+56-769-559910850

Data: 60 File: D:'Radiation data'T'Toopo.EMI (110}

Date: 2010-11-11 Time: 19:22:36

0 Level (dBuWin)

FCC PART 15 2.4GPK

-6iB

60

1000 4400. 7300, 11200. 14600. 18000
Frequency (MHz)
Test 3ite 10m Chamber
Limit : FCC PART 15 2.4GPE
Dis. / Ant. P 3m 3117 Fol.: HORIZOWTAL
EUT ¢ Wireless Hodule
MM r TZ9600
Power : DC BV From PC Input AC 120V/60Hz
Te=st Engineer : Jade
Contnent t Temp:25.3'C Humi:55% Perss:101.51kFa
Test Mode T CH?? Z2479MHz ALNT1
Emission int. Cahle
Fredq. Lewvel Limits MWargin Reading Factor Loss Femark
(MHz) (dBuW/m) (dBuW/m) (dE) [dBEuv) (dE/m) (dE)

1 24792.00 25.10 114.00 15.80 61.29
Z G©oE4.00 51.13 74,00 Z22.87 11.54
311945.00 54,13 74,00 19.87 11.5%

3l1.58 &£.E3 Fealk
36.97 2.6z Fealk
39,72 2.8z Fealk
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NS Technology

FCC ID: YY5YZ9600

Chenwu Industrial Zone,Houjie Town,
Dongguan, Guangdong, China
Tel:+56-769-85935656
Fax:4+56-762-835991080

Data: 61

Level {(dBul/imj)
120

File: D:'Radiation data'T'Toopo.EMI {110}

Date: 2010-11-11 Time: 191913

il
60 FCC PART 15 2. 4GAV
2 -GiB
7
01000 4400. 7800. 11200. 14600. 18000
Frequency (MHz)
Test 3Jite 10m Chamber
Limit FCC PART 15 Z.4GAV
Dis. / A4nt. 3m 3117 Ant., Pol.: WVERTICLL
EUT Wireless HModule
M/N TZO6E003
Power DC 5V From PC Input AC 120V/60HEZ
Test Engineer Jade
Corment Temp:25.3'C Humi:55% Perss:101.51kPa
Test HMode TX CH7?7? Z479MH= ANT1
Emmission Ant. Cable
Fredq. Lewvel Limitsz HMargih Feading Factor Loss Femark
[MHz) (dBuV/m) (dBul/m) (dE) [dBuv) [dB/m) (dE)
1 2479.00 g9.11 94,00 4.52 55.30 31.56 Z2.23 Lyrerage
2 8633.00 44.54 54.00 9,16 5.27 36.95 Z.62 Lyrerage
3119299.00 46.59 54.00 T7.41 3.97 39.80 Z.82 Lyrerage
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NS Technology

FCC ID: YY5YZ9600

Chenwu Industrisl Zone,Houjie Town,
Dongguan, Guangdong, China
Tel:+56-769-8559356564
Fax:+56-7659-835991080

Data: 62
Lewvel {dBuv//im)

File: Ix'Radiation data'T'Toopo.EMI {110)

Date: 2010-11-11 Time: 19:22:36

120
G0
FCC PART 15 2.4GAV
3 -6ilB
L
0 1000 4400. 7800, 11200. 14600, 18000
Fredquency (MHz)
Test 3ite 10m Chamber
Limit FCC PART 15 2.4GAV
Dis. / Ant. 3m 3117 Ant. Pol.: HORIZONTAL
EUT Wireles=s Module
M/N TZ9600
Fower DC 5V From PC Input AC 120V 60Hz
Test Engineer Jade
Cortnent Temwmp:25.3'C Huri:55% Pers=s:101.51kPa
Test Mode TX CH?? Z479MHz ANT1
Emission int. Cable
Freq. Level Limits Margin Beading Factor Loss Remark
(MHz (dBuW/m) (dBuV/m) (dE) [dBuv) (B m) [dE)
1 2479.00 g9.21 S4.00 4.79 55.40 3l.58 2.23 Ayerage
2 §654.00 45.13 54.00 5.87 5.54 36.97 2.62 Average
3118945.00 47 .13 54 .00 6.587 4.59 39.72  Z.82 Lverage
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NS Technology

FCC ID: YY5YZ9600

Chentmua Industrial Zone,Houjie Townh,
Dongguan, Guangdong, China
Tel:+56-769-8359535656
Fax:+56-769-8359910580

Data: 71
Level {dBuVim)

File: D:'Radiation data‘T'Toopo.EMI (110)

Date: 2010-11-11 Time: 19:50:36

120
FCC PART 15 2.4GPK
-GB
60 3
WWE W W
L]

1000

Test Lite
Limit

Di=. / Ant.
EUT

M/

FPower

4400. 7800. 11200. 14600.

Frequency (MHz)

10m Chardber

FCC PART 15 2.4GPE

3o 3117 Ant. Paol.:
Wireless Module

Yz9400

DC 5V From PC Input AC 120V/60Hz

VERTICALL

18000

Test Engineer : Jade
Corne ht H
Test Mode

Emi=s=ion
Fredq. Lewvel

1 2403.00 95.55
2 B654.00 53.74 74.00
315654 .00 59,389 74.00

Temp:25.3'C
TX CH1 Z403MH=z ANTZ

Limits
{MH=z) [(dBuW/m)] [(dBuV/m)
114.00 15.45
Z0.28
14.61

Humi:55%

Hargin Reading Factor Loss

Perss:101.51kFPa

Ant. Cable
Retrark

{dBuW) (dE/m)  (dE)

61.32 31.50 2.Z23 Peak
14.15 3697 Z2.62 Peak
14.43 41.92 3.04 Peak
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NS Technology

FCC ID: YY5YZ9600

Chentmua Industrial Zone,Houjie Townh,
Dongguan, Guangdong, China
Tel:+56-769-8359535656
Fax:+56-769-8359910580

Data: 72

File: D:'Radiation data‘T'Toopo.EMI (110)

Level {dBuVim)

Date: 2010-11-11 Time: 19:52:40

120
FCC PART 15 2.4GPK
-GaIB
60
01000 4400. T800. 11200. 14600. 18000
Frequency (MHz)
Test Lite 10m Chardber
Limit FCC PART 15 2.4GPE
Di=. / Ant. 3o 3117 Ant. Pol.: HORIZONTAL
EUOT Wireless Module
NN Yz9400
Fower DC 5V From PC Input AC 120V/60Hz
Test Engineer Jade
Corne ht Temp:25.3'C Humi:55% Perss:101.51kPa
Test Mode T CH1 2403MHz ANT:Z
Emi=s=ion Ant. Cable
Fredq. Lewvel Limits HMargin Reading Factor Loss Remark
{MH=z) [(dBuW/m)] [(dBuV/m) [dBE) [clBuv) {dB/Sm) (B
1 2405.00 95,64 1i14.00 15.36 61.91 31.50 2.23 Peak
Z §6335.00 55.08 74,00 Z0.92  15.51 36.95 Z.62 Peak
313019.00 53.67 74 .00 20.33 10.49 40.30 2.88 Peak

NS Technology Co., Ltd.
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NS Technology

FCC ID: YY5YZ9600

Chentmua Industrial Zone,Houjie Townh,
Dongguan, Guangdong, China
Tel:+56-769-8359535656
Fax:+56-769-8359910580

Data: 73
Level {dBuVim)

File: D:'Radiation data‘T'Toopo.EMI (110)

Date: 2010-11-11 Time: 19:50:36

120
60
FCC PART 15 2.AGAV
7 ] -GilB
01000 4400. T800. 11200. 14600. 18000
Frequency (MHz)
Test Lite 10m Chardber
Limit FCC PART 15 2.4GAV
Di=. / Ant. 3o 3117 Ant. Pol.: VERTICALL
EUOT Wireless Module
NN Yz9400
Fower DC 5V From PC Input AC 120V/60Hz
Test Engineer Jade
Corne ht Temp:25.3'C Humi:55% Perss:101.51kPa
Test Mode T CH1 2403MHz ANT:Z
Emi=s=ion Ant. Cable
Fredq. Lewvel Limits HMargin Reading Factor Loss Remark
{MH=z) [(dBuW/m)] [(dBuV/m) [dBE) [clBuv) {dB/Sm) (B
1 2405.00 §9.55 94,00 4.45 55.82 31.50 2.23 bverage
Z §654.00 46,74 54.00 T.26 T.15 36.97 Z.62 brerage
315654.00 47.39 54 .00 6.61 2.43 41.92 3.04 byrerage
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NS Technology

FCC ID: YY5YZ9600

Chentmua Industrial Zone,Houjie Townh,
Dongguan, Guangdong, China
Tel:+56-769-8359535656
Fax:+56-769-8359910580

Data: 74
Level {dBuVim)

File: D:'Radiation data‘T'Toopo.EMI (110)

Date: 2010-11-11 Time: 19:52:40

120
60
FCC PART 15 2.AGAV
2 3 -GilB
01000 4400. T800. 11200. 14600. 18000
Frequency (MHz)
Test Lite 10m Chardber
Limit FCC PART 15 2.4GAV
Di=. / Ant. 3o 3117 Ant. Pol.: HORIZONTAL
EUOT Wireless Module
NN Yz9400
Fower DC 5V From PC Input AC 120V/60Hz
Test Engineer Jade
Corne ht Temp:25.3'C Humi:55% Perss:101.51kPa
Test Mode T CH1 2403MHz ANT:Z
Emi=s=ion Ant. Cable
Fredq. Lewvel Limits HMargin Reading Factor Loss Remark
{MH=z) [(dBuW/m)] [(dBuV/m) [dBE) [clBuv) {dB/Sm) (B
1 2405.00 59.64 94,00 4.36 55.91 31.50 2.23 bverage
Z §6335.00 45.08 54.00 5.92 g5.51 36.95 Z.62 brerage
313019.00 46,67 54 .00 7.33 3.49 40.30 2.88 byrerage
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NS Technology

FCC ID: YY5YZ9600

Chenwmn Industrial Zone,Houjie Town,
Dongguan, Guangdong, China
Tel:+56-769-35935650
Fax:+56-769-85991050

Data: 75

Level (dBulW//in)
120

File: D:'Radiation data'T'Toopo.EMI (110}

Date: 2010-11-11 Time: 19:54:38

FCC PART 15 2.4GPK

-64B

GGMWMWWWWW

2 3

0 1000 4400. T7800. 11200, 14600. 18000
Frequency {MHz)
Test Site 10w Chamber
Limit : FCC PART 15 2.4GPE
Di=. / Ant. t 3m 3117 Ant. Pol.: HORIZONTAL
EUT ¢ Wireless Module
M/N TZ9600
Fower DZ 57 From PC Input AC 1Z20V/&60Hz
Te=t Enginheer Jade
Comtnent Temwp:25.3'C Humi:55% Perss:101.51kFa
Test Hode TE CH3E8 2440MH=z ANTZ
Emission Ant. Cable
Fredq. Level Limits Margin Feading Factor Loss Remark
(MH=z) (dBuV/m) (dBuV/m) (dE) [dBuW) (dE/m) (dB]
1 Z440.00 95.62 114.00 15.38 61.85 31.54 2,23 Peak
212115.00 60.37 74,00 13.63 17.69 39.85 2.83 Peak
315824.00 a0.1% 74,00 13.51 14.98 4z.16 3.05 Feak

NS Technology Co., Ltd.
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NS Technology

FCC ID: YY5YZ9600

Chenwu Industrial Zone,Houjie Towrn,
Dongguan, Guangdong, China
Tel:+86-769-85935656
Fax:+56-765-85991080

Data: 76 File: D:'Radiation data'T'Toopo.EM {110}
120 Lewvel (dBuvim) Date: 2010-11-11 Time: 19:56:16
FCC PART 15 2.4GPK
-Gl
il1]
e 2 Sl
0 1000 4400. 7800, 11200, 14600. 18000
Frequency (MHz)
Test Site 10m Chawber
Lirmit FCC PART 15 Z.4GPE
Dis. / Ant. 3m 3117 int. Pol.: WERTICALL
EUT Wireless Module
MM YZ9e00
FPower DC 5V From PC Input AC 120V, 60Hz
Test Engineer Jade
Corgnent Temp:25.3'C Humi:55% Perss:101.51kPa
Test Mode TX CH38 Z440MH=z ANT:Z
Emi=s=ion int . Cahble
Fred. Level Limit=s Margin REeading Factor Loss Femark
(MHz) (dBuV/m) (dBuV/m) () [dBuWV) (dE/m) [clE)
1 Z440.00 a5.27 114.00 15.73 61.50 31.54 2.23 Pesk
Z §599.00 53.33 74 .00 20.67 153.78 i6.94 Z.61 Peak
315739.00 53.91 74.00 Z0.09 g.682 4z .05 3F.04 Feak
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NS Technology

FCC ID: YY5YZ9600

Chenyu Industrial Zone,Houjie Town,
Dongguan, Guanhgdong, Chins
Tel:+56-769-55935656
Fax:+56-769-55991050

Data: 77

File: I:'Radiation data‘T'Toopo.ENI {110)

Date: 2010-11-11 Time: 19:54:38

0 Level (dBuvin)

|
60 FCC PART 15 2.4GAV
2 3 -GiIB
0 1000 4400. T800. 11200. 14600, 18000
Frequency {MHz)
Test 2ite 10m Chawmber
Limit FCZ PART 15 Z2.4GALV
Lis. / Ant. 3m 3117 Ant. Pol.: HORIZCONTAL
ETUT Mirele=s=z Module
M/ TZoe00
Power DC 5V From PC Input AC 120V/60HzZ
Te=t Engineer Jade
Contnent Temp:25.3'C Humi:55% Perss:101.51kFa
Test Mode T CH3I3 Z440MHz LNTZ
Emission Aint. Cahle
Fredq. Level Limits Hargin Reading Factor Loss Femark
(MHz) (dBu¥W/m) [(dBuV/m) [clE) [dBuv) (dE/m) [dE)
1 z440.00 §9.62 94,00 4.35 55.85 31.54 =Z2.23 bvrerage
212115.00 47 .37 54,00 6.63 4.69 39.85 2.83 bvrerage
315824.00 45,19 54,00 5.81 2.98 42.16 3.05 bverage
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NS Technology

FCC ID: YY5YZ9600

Chenwi Industrial Zone,Houjie Towh,
Dongoguan, Guangdong, China
Tel:+36-769-55935656
Fax:+86-769-85991080

Data: 78

Level (dBuVin)
120

File: I:'Radiation data .T'Toopo.EMI {110)

Date: 2010-11-11 Time: 19:56:16

60 FCC PART 15 2AGAV
2 3 -6dlB
01000 4400. 7800. 11200. 14600, 18000
Frequency {MHz)
Test Site 10m Chamber
Limit FCC PART 15 2.4GAV
Dis. / Ant. 3 3117 Ant. Pol.: VERTICAL
EUT Wirele=s=z Module
M/N TZ9600
Faower DC 5V From PC Input AC 12Z0V/60HzZ
Test Engineer Jade
Catment Tewp:25.3'C Hutni:55% Per=ss:101.51kPa
Test Mode T CH3S5 Z440MH=z ANTZ
Emwission int. Cable
Fredg. Lewel Limits Margin Beading Factor Loss Femark
(MH=z) (dBuW/m) (dBuWV/m) (dE) [dBuW) [dB/m) [clE)
1 2440.00 89,27 94,00 4.73 E5.E50 31.54 2.23 Ivrerage
Z §599.00 47 .33 54,00 6.67 775 36.94 2.61 Lverage
315739.00 47.91 54,00 5.09 Z2.82 42 .05 3.04 Ivrerage
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NS Technology

FCC ID: YY5YZ9600

Chenwu Industcrial Zone,Houjie Town,
Dongguan, Guangdong, China
Tel:4+56-769-835935656
Fax:+36-769-535991030

Data: 79 File: Dv'Radiation data'T'Toopo.EMI (110}
120 Lewvel (dBuvim) Date: 2010-11-11 Time: 195913
FCC PAET 15 2.4GPHK
-G4B
60 3
EWWWW
sl R
01000 4400. 7800. 11200, 14600, 18000
Frequency (MHz)
Test 2ite 10m Chamber
Limit FCC PART 15 Z.4GPE
Dis. / Ant. 3m 3117 Ant. Pol.: VERTICAL
EUT Wireless Module
MM ¥EZogOoo
Fower DC 5V From PC Input AC 120W/60Hz
Test Engineer Jade
Cornent Temp:25.3'C Humi:55% Perss:101.51kPa
Test Mode T CH?Y Z479MHz ANTZ
Emi==ion Ant. Cahle
Freq. Level Limits Margin Reading Factor Loss Femark
(MH=z] (dBuW/m) (dBuWV/m) [dE) [dEuWV) [(dE/m) (dE]
1 2479.00 95.65 114.00 15.35 61.54 3l1.58 2.23 Peak
Z §633.00 53.54 74.00 Z0.16 14,27 36.95 2,62 Peak
315658.00 E7.05 74,00 16.95 12.04 41.97 3.04 Peak
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NS Technology

FCC ID: YY5YZ9600

Chenwu Industrial Zone,Houjie Town,
Dongguan, Guangdong, China
Tel:+556-769-85935656
Fax:+56-769-85991080

Data: 80 File: D:'Radiation data'T'Toopo.EMI {110}
120 Level (dBuv/im} Date: 2010-11-11 Time: 20:01:36
FCC PART 15 2.4GPK
-64B
» %*MVUVhfu$ﬁﬂﬁpN3HﬂmVVVﬁ”m
01000 4400, 7800. 11200. 14600, 18000
Frequency (MHz)
Test 3Zite 10m Chamber
Limit FCC PART 15 2.4GPE
Dis. / Ant. 3o 3117 hnt. Pol.: HORIZONTAL
EUT Wireles=z Module
MM ¥EZogO00
Fower DZ 5V From PC Input AC 1Z20V/60Hz
Test Engineer Jade
Cornent Tewp:25.3'C Humi:55% Perss:101.51kPa
Te=st Mode T CHY? 2479MH=z ANTZ
Emi==ion Ant. Cable
Fredq. Lewvel Limits Margin Reading Factor Loss Remark
(MHz) (dBuW/m)] (dBuV/m) (dE) [dEuW) [dE/m) (dE)
1 2479.00 aL5.10 114.00 13.90 £1.Z29 31.58 2.23 Peak
2121900 EE.17 74,00 18.83 12.47 39.87 2.83 Peak
315773.00 Eg.22 74,00 17.78 11.07 42,10 3.05 Peak
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NS Technology

FCC ID: YY5YZ9600

Chenwu Industrial Zone,Houjie Town,
Dongoguan, Guangdong, China
Tel:+86-769-55935656A
Fax:+86-769-55991030

Data: 81

Level {(dBuvin)
120

File: D:'Radiation data'T'Toopo.EMI {110}

Date: 2010-11-11 Time: 19:5%:13

60
FCC PART 15 2.4GAV
3 3 -6dlB
01000 4400. T800. 11200, 14600, 18000
Frequency {MHz)
Test 3ite 10m Chamber
Limit FCC PART 15 Z2.4GAV
Dis. / Ant. 3m 3117 Ant. Pol.: VERTICAL
EUT Mireless Module
M/N TZ9600
Power DC 5V From PC Input AC 1Z0V/60H=z
Test Engineer Jade
Comtrent Temp:25.3'C Humi:55% Perss:101.51kPa
Test Mode TX CH77 2479MHz ANTZ
Emission Aint. Cable
Fredg. Lewvel Limits Margin Feading Factor Loss Femark
(MHz) (dBu¥V/m] (dBuW/m) [dE) {dBuW) [dE /1) (dRE]
1 2479.00 89,65 a4 .00 4,35 L55.84 31.58 2.23 Average
2 8633.00 45.54 54.00 g.16 6.27 36.95 Z2.62 Average
315688.00 48.05 54,00 5.95 3.04 41.97 3.04 Average
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NS Technology

FCC ID: YY5YZ9600

Chenwu Industrial Zone,Houjie Town,
Dongguarn, Guangdong, China
Tel:+86-769-85935656
Fax:+86-769-85991050

Data: 82 File: D:'Radiation data'T Toopo.EMI {110)
120 Lewel (dBuvim) Date: 2010-11-11 Time: 20:01:36
G0
FCC PART 15 2.4GAV
3 3 -GiE
0 1000 4400. T800. 11200. 14600. 18000
Frequency (MHz)
Test Site 10m Chatler
Limit FCC PART 15 2.4GAV
Di=. / Ant. 3m 3117 hnt. Pol.: HORIZOMTAL
EUT Wireless MNodule
M/ FZ9E00
Fower DC 5V From PC Input AC 120V/60Hz
Test Engineer Jade
Comment Temp:25.3'C Hummi:55% FPerss:101.51kPa
Test Mode TZL CHY? 2479MH=z ANTZ
Emmission Ant. Cahle
Fredq. Level Liwmit=s Margin Reading Factor Loss Remark
(MHz) (dBuW/m) (dBuV/m) (dE) [dBEuv) [dE /) (dE)
1 2479.00 829,10 Q4,00 4,90 E£5.29 31.58 2.23 Average
21z21g9.00 47.17 S4.00 .83 4,47 39.87 2.83 Mvrerage
315775 .00 47 .22 54,00 .78 2.07 4z.10 3.05 Average
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FCC ID: YY5YZ9600
5.3. 20dB Bandwidth

5.3.1. Test limits
No requirement.

5.3.2. Test procedure
1. The EUT was placed on a table which is 0.8m above ground plane.

2. Connect EUT RF output port to the spectrum analyzer through an RF attenuator.
3. Set SA Center Frequency = Operation frequency, RBW=1MHz,VBW=3MHz.

4. Set SA trace max hold, then view.

5.3.3. Test result

Pass
Test CH Freql\tjle;_r'lzcy 20dBI\5IJaHnZdW|dth
ANT1 CH1 2403 4.475
ANT1 CH38 2440 4.525
ANT1 CH77 2479 4.550
ANT2 CH1 2403 4.450
ANT2 CH38 2440 4.450
ANT2 CH77 2479 4.650

The test plots as following:
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FCC ID: YY5YZ9600

5.4. Band Edge

5.4.1.

5.4.2.

Test limits

Emissions radiated outside of the specified frequency bands, except for harmonics, shall be
attenuated by at least 50 dB below the level of the fundamental or to the general radiated
emission limits in Section 15.209, whichever is the lesser attenuation.

Test procedure

The EUT was placed on a turn table which was 0.8 meter above ground. The turn table

can rotate 360 degrees to determine the position of the maximum emission level. The

EUT was set 3 meters away from the receiving antenna which was mounted on a antenna
tower. At the frequency band above 1GHz, The measuring antenna moved from 1 to 4 m for
horizontal and vertical polarization. The horn antenna was used was a receiving antenna.

The resolution bandwidth and video bandwidth of the test receiver was1MHz and 1MHz

for Peak detection at frequency above 1GHz.

The EUT position(X. Y. Z) were checked and worse case was happened in Y position.
So Y position was chose for find measurement.

The EUT was tested in Chamber Site.

5.4.3. Test Setup Diagram

EUT

D Receiver

0.8m

5.4.4. Test result
PASS.

The test plots as following:
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FCC ID: YY5YZ9600

Chenwu Industrial Zone,Houjie Town,
Dongoguahn, Guangdong, China

NS Technology Tel:486-769-85935656

Fax:+86-769-85991030

Data: 63 File: D:'Radiation data'T'Toopo.EMI {110}
120 Level {dBuvin) Date: 2010-11-11 Time: 19:24:41
1
FCC PART 15C PEAK
G0
0 2470 24380, 2490, 2500. 2510, 2520
Frequency {MHz)
Test 3Jite i 10m Chamber
Limit : FCC PART 15C PELE
Dis. / Ant. I 3m 3117 Ant. Pol.: HORIZCONTLL
EUT : Wireless Module
M/ 1 YES600
Fower : DC 5V From PC Input AC 120V/60H=z
Test Engineer : Jade
Cornent : Temp:25.3'C Humi:55% Perss:101.51kPa
Test Mode 1 TX CH77 Z479MHz ANT1
Emission Aint. Cable
Fredq. Lewvel Limit=s HMargin Feading Factor Loss Femark
(MHz) (dBu¥/m] [(dEuW/m) (dE) [dEBu) [dE /1) (dB)
1 2478.45 9L.z28 74,00 -21.28 &1.47 31.58 z2.23 Peak
2 24583.50 51.90 74,00 22.10 15.09 31.58 Z.23 Peak
3 2500.00 E1.90 74,00 22.10 18.07 31.60 2.23 Peak
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NS Technology

FCC ID: YY5YZ9600

Chenwu Industrial Zone,Houjie Town,
Dongouan, Guangdong, China
Tel:+56-769-55935656A
Fax:+856-769-559910580

Data: 64 File: :'Radiation data'T'Toopo.EMI (110}
120 Level {(dBuv/im) Date: 2010-11-11 Time: 19:27:18
1
60 FCC PART 15C AV
_d____d_J/ \RHE 2 _
024?0 24380, 2490. 2500. 2510. 2520
Frequency (MHz)
Test 3ite 10m Chamber
Limit : FCC PART 15C AV
Di=s. / int. HEGH (] 3117 Ant. Pol.: HORIZCWTAL
EUT ! Wireless Module
M/H TZ9600
Power D 5V From PC Input AC 120V/60H=z

Test Engineer : Jade

Comtrent Tewp
Test Node
Emmission
Fredg. Lewvel

(MHz] (dBuV/m]
1 2478.70  90.38
z 2483.50  41.90
3 Z500.00  41.79

125.3'C

Limits
[dBuW m)
54,00

54.00
54.00

Humi:55% Perss:101.51kPa
T CH?7? 2479MH= ANT1

Ant. Cahle

Margin Reading Factor Loss Remark

{dB}  (dBu¥] (dBfm) (dE)

-36.38 56.57 31.58 2.23 Average
1z2.10 .09 31.558 =2.23 wrerage
12.21 7.96 31.60 2.23 brerage
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NS Technology

FCC ID: YY5YZ9600

Chenwu Industrial Zone,Houjie Town,
Dongguan, Guatngdohg, China
Tel:+56-769-8359356568
Fax:+56-769-55991050

Data: 65

File: D:'Radiation data'T:Toopo.EMI {110}

Lewvel {dBul/im)

Date: 20110-11-11 Time: 19:28:30

120
1
60
FCC PART 15C AV
\2 3
0 2470 2480. 2490. 2500. 2510. 2520
Frequency (MHz)
Test Site 10w Chamber
Limit FCC PART 15C AV
Dis. / Aint. 3m 3117 Ant. Pol.: WERTICALL
EUT Wirele=s=z HModule
M/ TZS9e00
Power : DC 5V From PC Input AC 120V/60H=
Test Engineer : Jade
Contnent : Temp:25.3'C Humi:55% Perss:101.51kFa
Test HMode TX CH7Y Z479MHz ANT1
Emis=ion Ant. Cahble
Freq. Lewvel Limits Margin PBeading Factor Loss RBemark
(MHz) (dBuV/m) (dBuV/m) (dB) [dBuv) {dE /1) [dE)
1 z475.70 90.11 E4.00 -36.11 ©E56.30 31.58 2.:zZ3 ILirerage
Z 2483.50 40.72 54.00 13.28 .91 31.58 2.:23 Ibsrerage
3 2500.00 39.79 E4.00 14.21 5.96 31.60 2.23 bsrerage
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NS Technology

FCC ID: YY5YZ9600

Chenwu Industrial Zone,Houjie Town,
Dongoguan, Guangdohg, China
Tel:+56-769-55935656
Fax:+86-769-55991050

Data: 66 File: Dx'Radiation data'T'Toopo.EMI {110}
120 Level {dBuvim} Date: 2010-11-11 Time: 19:29:42
1
FCC PART 15C PEAK
60
HW“WMWW“MWFEMWWWWW
0 2470 2480. 2490, 2500, 2510. 2520
Frequency (MHz)
Test 3ite 10m Cheamber
Limit FCC PART 15C FPELE
Dis. / Ant. 3m 3117 Ant.. Pol.: VERTICLL
EUT Wireless Module
M/M WZ9a00
FPouwer : DC 5 From PC Input LC 1Z20V/60H=
Test Engineer : Jade
Cartnent r Temp:25.3'C Huti:55% Per=ss:101.51kPa
Test Mode TX CH7?7 2479MH=z ANT1
Emi==iaon int. Cahle
Fredq. Lewvel Limits Margin Reading Factor Loss Remark
(MH=z) (dBuWirm) [(dBuWim) [dB) [dBuv) (dB/m) (dB)
1 2478.95 Q5,12 74,00 -22.12  B2.31 31.58 Z2.23 Peak
2 2483.50 53.63 74,00 20.37 19.82 31.58 2.23 Peak
3 Z500.00 £53.74 74,00 20.26 19.91 31.60 Z2.23 Peak
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FCC ID: YY5YZ9600

Chentmua Industrial Zone,Houjie Townh,
Dongguan, Guangdong, China

NS Technology Tel:1B6-769-85935656

Fax:+856-769-85991080

Data: 67 File: D:'Radiation data‘T'Toopo.EMI (110)
120 Level {dBuVim) Date:; 2010-11-11 Time: 19:40:36
4
FCC PART 15 PEAK
60

mMwMNAww““ﬁﬂH&M“ﬂWvJm“WhMﬂ*W*fvvﬁmwfﬂwumﬁﬁwn&wuﬂmuwuj

0

2300 2322, 2344, 2366. 2388. 2410
Frequency (MHz)
Test Lite : 10w Chanber
Limit : FCC PART 15C PELAK
Di=. / Ant. T 3m 3117 Ant. Pol.: VERTICALL
EUOT t Wireless Module
NN : YZSg00
Fower : DC 5V From PC Input AC 120V/60Hz
Test Engineer : Jade
Corne ht ! Temp:25.3'C Humi:55% Perss:101.51kPa
Test Mode : T CH1 Z403MH=z ANTI1
Emi=s=ion Ant. Cable
Fredq. Lewvel Limits HMargin Reading Factor Loss Remark
{MH=z) [(dBuW/m)] [(dBuV/m) [dBE) [clBuv) {dB/Sm) (B
1 2335.44 52.97 74,00 Z21.05 19.3:2 31.45 2Z.22 Peak
Z 2390.00 52.85 74,00 21.15 19.15 31.458 Z2.:2:2 Peak
3 2400.00 50.23 74 .00 23.77 1e.50 31.50 2.23 Peak
4 2403.51 95,22 74,00 -21.22 51.49 31.50 2.23 Peak
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NS Technology

FCC ID: YY5YZ9600

Chentmua Industrial Zone,Houjie Townh,
Dongguan, Guangdong, China
Tel:+56-769-8359535656
Fax:+56-769-8359910580

Data: 68 File: D:'Radiation data‘T'Toopo.EMI (110)
120 Level {dBuVim) Date: 2010-11-11 Time: 19:42:25
4
60
FCC PART 150 AV
3
I 2
0 2300 2322, 2344. 2366. 2388. 2410

Test Lite

10m Chardber

Frequency (MHz)

Limit FCC PART 15C AW
Di=. / Ant. 3o 3117 Ant. Pol.: VERTICALL
EUOT Wireless Module
NN Yz9400
Fower DC 5V From PC Input AC 120V/60Hz
Test Engineer Jade
Corne ht Temp:25.3'C Humi:55% Perss:101.51kPa
Test Mode T CH1 2403MHz ANTI1
Emi=s=ion Ant. Cable
Fredq. Lewvel Limits HMargin Reading Factor Loss Remark
{MH=z) [(dBuW/m)] [(dBuV/m) [dBE) [clBuv) {dB/Sm) (B
1 2335.44 41,05 54,00 12.97 T.38 31.45 2Z.22 bverage
Z 2390.00 40,01 54.00 15.99 .31 31.458 Z2.:2:2 brerage
3 2400.00 45,58 54 .00 5.42 11.85 31.50 2.23 byrerage
4 2402.19 Q0,15 54.00 -36.15 56.42 31.50 2.23 brerage
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FCC ID: YY5YZ9600

Chentmua Industrial Zone,Houjie Townh,
Dongguan, Guangdong, China

NS Technology Tel:1B6-769-85935656

Fax:+856-769-85991080

Data: 69 File: D:'Radiation data‘T'Toopo.EMI (110)
120 Level {dBuVim) Date: 2010-11-11 Time: 19:44:33
4
60
FCC PART 15 AV
- L — 2 Pt
0 2300 2322, 2344. 2366. 2388. 2410

Frequency (MHz)

Test Lite : 10w Chanber
Limit : FCC PART 15C AW
Di=. / Ant. T 3m 3117 Ant. Pol.: HORIZONTAL
EUOT t Wireless Module
NN : YZSg00
Fower : DC 5V From PC Input AC 120V/60Hz
Test Engineer : Jade
Corne ht ! Temp:25.3'C Humi:55% Perss:101.51kPa
Test Mode : T CH1 Z403MH=z ANTI1
Emi=s=ion Ant. Cable
Fredq. Lewvel Limits HMargin Reading Factor Loss Remark
{MH=z) [(dBuW/m)] [(dBuV/m) [dBE) [clBuv) {dB/Sm) (B
1 2331.79 40,94 54,00 15.06 T.E29 31.45 2Z.22 bverage
Z 2390.00 39.95 54.00 14.05 6.25 31.458 Z2.:2:2 brerage
3 2400.00 45.01 54 .00 5.99 11.28 31.50 2.23 byrerage
4 2402.52 Q0,37 54.00 -36.37 56.64 31.50 2.23 brerage

w NS Technology Co., Ltd. Report No. NSE-F 10115464 Page 51 of 60



FCC ID: YY5YZ9600

Chentmua Industrial Zone,Houjie Townh,
Dongguan, Guangdong, China

NS Technology Tel:1B6-769-85935656

Fax:+856-769-85991080

Data: 70 File: D:'Radiation data‘T'Toopo.EMI (110)
120 Level {dBuVim) Date: 2010-11-11 Time: 19:46:01
4
FCC PART 154 |[HEAK
60

0

2300 2322, 2344, 2366. 2388. 2410
Frequency (MHz)
Test Lite : 10w Chanber
Limit : FCC PART 15C PELAK
Di=. / Ant. T 3m 3117 Ant. Pol.: HORIZONTAL
EUOT t Wireless Module
NN : YZSg00
Fower : DC 5V From PC Input AC 120V/60Hz
Test Engineer : Jade
Corne ht ! Temp:25.3'C Humi:55% Perss:101.51kPa
Test Mode : T CH1 Z403MH=z ANTI1
Emi=s=ion Ant. Cable
Fredq. Lewvel Limits HMargin Reading Factor Loss Remark
{MH=z) [(dBuW/m)] [(dBuV/m) [dBE) [clBuv) {dB/Sm) (B
1 2331.79 54,36 74,00 19.64 20,71 31.45 2Z.22 Peak
Z 2390.00 52.28 74,00 21.72 15.58 31.458 Z2.:2:2 Peak
3 2400.00 52.46 74 .00 21.54 185.73 31.50 2.23 Peak
4 2403.07 95.90 74,00 -21.890 gZ2.17 31.50 2.23 Peak
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NS Technology

FCC ID: YY5YZ9600

Chentmua Industrial Zone,Houjie Townh,
Dongguan, Guangdong, China
Tel:+56-769-8359535656
Fax:+56-769-8359910580

Data:

120

G0

0

90

Level {dBuVim)

File: D:'Radiation data‘T'Toopo.EMI (110)

Date: 2010-11-11 Time: 20:18:01

FCC PART 1% [HEAK

2300

Test Lite

2322,

10m Chardber
FCC PART 15C

3117

FPEAE

Wireless Module

2344,

2366. 23848. 2410

Frequency (MHz)

Ant. Pol.: HORIZONTLL

DC 5V From PC Input AC 120V/60Hz

Temp:25.3'C
TX CH1 Z403MH=z ANTZ

Limits

[dBuv/m)

Humi:55%

Perss:101.51kFPa

Ant. Cable

7.
7.
4.

Limit
Di=. / Ant. 3
EUT
NN Yz9400
FPower
Test Engineer Jade
Corne ht
Test Mode
Emi=s=ion
Fredq. Lewvel
(MH=z) (dBu¥W/m)
1 2331.79 55.87
Z 2390.00 52.34
3 2400.00 52.34
4 2403.07 95,67

7.

oo
oo
oo
oo

Hargin Reading Factor Loss Remark
[dB] (dBuVv) [dB/m) (dBE]

Z0.13 20,22 31.43 2.22 Peak
z1l.66 18.64 31.48 2.22 Peak
z21.66 18.61 31.50 2.23 Peak
-21.67 £1.94 31.50 2.23 Peak
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FCC ID: YY5YZ9600

Chenvu Industrial Zone,Houjie Town,
Dongguan, Guangdong, China

NS Technology Tel:+66-769-65535656

Fax:+56-769-35591080

Data: 83 File: D:'Radiation data'T'Toopo.EMI (110}
120 Level (dBulm}) Date: 2010-11-11 Time: 20:04:41
1
FCC PART 15C PEAK
60
0 2470 2480. 2490, 2500. 2510. 2520
Frequency {MHz}
Test Zite : 10w Chamber
Limit : FCC PART 15C FPELE
is. / Lint. T 3m 3117 Ant. Pol.: HORIZOWNTLL
EUT : Wireless Module
MW : YZ9e00
FPower : DC 8V From PC Input A 1Z0V/60H=z
Te=st Engineer : Jade
Contnent : Tewp:25.353'C Humi:55% Perss:101.51kPa
Test HMode : TE CH?V Z479MHz ANT:Z
Emission int. Cahle
Fredq. Level Limits Margin Feading Factor Loss Femark
(MHz] (dBuV¥/m] [(dBuV/m) [dE) [dEBuV) (B ) [dE])
1 2475.45 95.18 74.00 -21.16 &1.35 31.58 2.23 Peak
2 2483.50 5z2.08 74,00 21.94 15.:2Z5 3l.58 &2.Z23 Feak
3 Z500.00 51.65 74.00 22.35 17.82 31.60 2.Z23 Peak
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NS Technology

FCC ID: YY5YZ9600

Chenwvu Industrial Zone,Houjie Town,
Dongguan, Guangdong, China
Tel:+56-7659-35935656
Fax:+86-70659-835991050

Data: 84

File: D:'Radiation data'T'Toopo.EMI {110}

Level {dBuvimy)

120

Date: 2010-11-11 Time: 20:06:18

G0

FCC PART 15C AV

.

G

3
024?0 2480. 2490, 2500. 2510. 2520
Frequency {MHz)
Test 3ite 10w Chatber
Limit FCC FPART 15C AV
Dis. / Aint. 3 3117 Ant. Pol.: HORIZCONTAL
EUT Wireless HModule
MM TZ9e00
FPouwer DC 85V From PC Input LC 120V/60H=z
Test Engineer : Jade
Contoent Temp:25.3'C Humi:&55% Perss:101.51kPa
Test Mode T CH77 Z479MH=z ANTZ
Emi=sion Ant. Cahle
Fredq. Lewvel Limits Margin Reading Factor Loss Femark
(MHz) (dBuV/m) (dBEuV/m) [dE) [dBuW) [dE/1m) [dE)
1 2473.70 59.49 54.00 -35.49 55.63 31.58 Z2.Z3 Iwrerage
2 2483.50 41.67 54,00 12.33 7.86 31.58 2Z.23 Lwrerage
3 2500.00 41.35 54,00 12.65 7.52 31.60 2.23 Lwerage

w NS Technology Co., Ltd. Report No. NSE-F 10115464 Page 55 of 60



NS Technology

FCC ID: YY5YZ9600

Chenwi Industrial Zone,Houjie Touwn,
Dongguan, Guangdong, China
Tel:+56-769-55935656
Fax:+56-769-55991050

Data: 85 File: I:'Radiation data'T'Toopo.EMI (110}
120 Lewvel (dBuvim) Date: 2010-11-11 Time: 20:08:30
1
60
FCC PART 15C AV
\,zh 3
0 2470 2480. 2490. 2500. 2510. 2520
Frequency (MHz)
Test Jite 10m Chamber
Limit FCC PART 15C AW
Dis. / Aknt. 3m 3117 Ant. Pol.: VERTICAL
ETT WMireles=z Module
M/ YESA00
Fower DC 5V From PC Input AC 120W/60H=z
Test Engineer Jade
Cargnent Temp:Z5.3'C Humi:55% Per=ss:101.51kPa
Test Mode TE CH?? 2479MH=z ANTZ
Emission Ant. Cahle
Fredq. Lewvel Limits Margin Reading Factor Loss Femwark
(MHz) (dBuV/m) (dBuVim) [dE) [dBuv) [ dB/m) (dB)
1 z2475.70 89.587 54.00 -35.87 546.06 31.58 2.23 bverage
2 2483.50 40.35 E4.00 13.65 G, 54 31.58 2.23 Average
3 Z500.00 40.21 54,00 13.79 .38 31.60 2.23 hvrerage
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FCC ID: YY5YZ9600

Chenwu Industrial Zone,Houjie Town,
Dongguan, Guangdong, China

NS Technology Tel:486-769-85935656

Fax:+36-762-35991030

Data: 86 File: Ix'Radiation data'T'Toopo.EMI {110)
120 Level (dBulim) Date: 20110-11-11 Time: 20:10:42
FCC PART 15C PEAK
60

0

2470 2480. 2490. 2500. 2510. 2520
Frequency (MHz)
Test 3Site : 10m Chamber
Liwmit : FCC PART 15C PELK
Dis. / Ant. : 3m 3117 int. Pol.: VERTICALL
EUT 1 Wireless HModule
M/ r YZ9e00
Fower : DC 5V From PC Input AC 120V/60Hz
Test Engineer : Jade
Cortnent i Temp:25.3'C Humi:55% Perss:101.51kPa
Test Mode r TEX CHY? Z2479MH=z ANTZ
Emission Ant. Cable
Fredg. Lewvel Limit=z Margin Feading Factor Lo=ss Eemark
(MHz) (dBuW/m) (dBuV/m) [=hz)] [EBui) (dE/m) (dEB)
1 2475.95 95.61 74.00 -21.81 al.80 31.58 2.23 Feak
2 2483.50 53.66 74,00 20.34 19.85 31.58 2.Z23 Peak
3 Z500.00 53.64 74,00 20.16 20.01 Fl.e0 2.Z23 Feak
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FCC ID: YY5YZ9600

Chentmua Industrial Zone,Houjie Townh,
Dongguan, Guangdong, China

NS Technology Tel:1B6-769-85935656

Fax:+856-769-85991080

Data: 87 File: D:'Radiation data‘T'Toopo.EMI (110)
120 Level {dBuVim) Date:; 2010-11-11 Time: 20:12:36
4
FCC PART 15 PEAK
60

mMwMNAww““ﬁﬂH&M“ﬂWvJm“WhMﬂ*W*fvvﬁmwfﬂwumﬁﬁwn&wuﬂmuwuj

0

2300 2322, 2344, 2366. 2388. 2410
Frequency (MHz)
Test Lite : 10w Chanber
Limit : FCC PART 15C PELAK
Di=. / Ant. T 3m 3117 Ant. Pol.: VERTICALL
EUOT t Wireless Module
NN : YZSg00
Fower : DC 5V From PC Input AC 120V/60Hz
Test Engineer : Jade
Corne ht ! Temp:25.3'C Humi:55% Perss:101.51kPa
Test Mode : TX CH1 Z403MH= ANTZ
Emi=s=ion Ant. Cable
Fredq. Lewvel Limits HMargin Reading Factor Loss Remark
{MH=z) [(dBuW/m)] [(dBuV/m) [dBE) [clBuv) {dB/Sm) (B
1 2335.44 52,687 74,00 21.35 19.0:2 31.45 2Z.22 Peak
Z 2390.00 52.78 74,00 21.22 19.08 31.458 Z2.:2:2 Peak
3 2400.00 51.21 74 .00 22,79  17.48 31.50 2.23 Peak
4 2403.51 95.35 74,00 -21.35 61.62 31.50 2.23 Peak
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FCC ID: YY5YZ9600

Chentmua Industrial Zone,Houjie Townh,
Dongguan, Guangdong, China

NS Technology Tel:1B6-769-85935656

Fax:+856-769-85991080

Data: 88 File: D:'Radiation data‘T'Toopo.EMI (110)
120 Level {dBuVim) Date: 2010-11-11 Time: 20:14:25
60
FCC PART 150 AV
I z A
0 2300 2322, 2344. 2366. 2388. 2410

Frequency (MHz)

Test Lite : 10w Chanber
Limit : FCC PART 15C AW
Di=. / Ant. T 3m 3117 Ant. Pol.: VERTICALL
EUOT t Wireless Module
NN : YZSg00
Fower : DC 5V From PC Input AC 120V/60Hz
Test Engineer : Jade
Corne ht ! Temp:25.3'C Humi:55% Perss:101.51kPa
Test Mode : TX CH1 Z403MH= ANTZ
Emi=s=ion Ant. Cable
Fredq. Lewvel Limits HMargin Reading Factor Loss Remark
{MH=z) [(dBuW/m)] [(dBuV/m) [dBE) [clBuv) {dB/Sm) (B
1 2335.44 41,24 54,00 12.76 7.59 31.45 2Z.22 bverage
Z 2390.00 41.18 54.00 12.8:2 T.418 31.458 Z2.:2:2 brerage
3 2400.00 45.36 54 .00 5.64 11.863 31.50 2.23 byrerage
4 2402.19 §9.1=2 54.00 -35.12 55.39 31.50 2.23 brerage
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FCC ID: YY5YZ9600

Chentmua Industrial Zone,Houjie Townh,
Dongguan, Guangdong, China

NS Technology Tel:1B6-769-85935656

Fax:+856-769-85991080

Data: 89 File: D:'Radiation data‘T'Toopo.EMI (110)
120 Level {dBuVim) Date: 2010-11-11 Time: 20:16:33
4
60
FCC PART 150 AV
1 . 2 i
02300 2322, 2344, 2366. 2388. 2410
Frequency (MHz)
Test Lite : 10w Chanber
Limit : FCC PART 15C AW
Dis. / Ant. HH ] 3117 Ant. Pol.: HORIZOWTAL
EUOT t Wireless Module
NN : ¥Z9g00
Fower : DC 5V From PC Input AC 120V/60Hz
Test Engineer : Jade
Corne ht ! Temp:25.3'C Humi:55% Perss:101.51kPa
Test Mode : T CH1 2Z403MHz ANTZ
Emi=s=ion Ant. Cable
Fredq. Lewvel Limits HMargin Reading Factor Loss Remark
{MH=z) [(dBuW/m)] [(dBuV/m) [dBE) (dBuVv) {dB/Sm) (dBE]
1 2331.79 40, 68 54,00 13.32 7.03 31.43 2.22 Lverage
Z 2390.00 40,12 54,00 13.88 6.42 31.48 2.22 Lverage
3 2400.00 45.21 54.00 85.79 11.48 31.50 2.23 Lverage
4 2402 .52 89,64 54,00 -35.64 £55.91 31.50 2.23 Lverage
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